



INSTITUTE FOR TESTING AND CERTIFICATION, a.s.
třída Tomáše Bati 299, Louky, 763 02 Zlín, Czech Republic
Division CSI – Centre of Civil Engineering



Notified Body No. 1023

CERTIFICATE OF CONSTANCY OF PERFORMANCE

1023-CPR-1210 P

Construction product: **Factory made mineral wool (MW) products
ROCKWOOL used for thermal insulation of
building equipment and for industrial installations
according to list given in the annex to the certificate**

Placed on the market under the name or trade mark of: **ROCKWOOL Polska, Sp. z.o.o.**
ul. Kwiatowa 14, PL 66-131 Cigacice
Poland

Manufacturing plant: **ROCKWOOL Polska, Sp. z.o.o.**
ul. Kwiatowa 14, PL 66-131 Cigacice (product line CIG1,
CIG3, CIG4)
Poland

Relevant standard(s): **EN 14303:2009+A1:2013**

Certification report No.: **755200196 / 2023**

Certificate first issued on: **2022-02-21**

Notified Body No. 1023, in compliance with Regulation (EU) No 305/2011 (CPR), attests that:

- All provisions relating to the Assessment and Verification of Constancy of Performance (AVCP) described in Annex ZA of the above harmonized standard(s) under **AVCP System 1** have been applied.
- The factory production control conducted by the manufacturer has been assessed to ensure the constancy of performance of the construction product.

The assessment of performance of the construction product and findings from the initial inspection of the manufacturing plant and factory production control are summarized in the above mentioned Certification Report.

This certificate remains valid as long as neither the harmonised standard, the construction product, the AVCP methods, nor the manufacturing conditions in the plant are modified significantly, unless suspended or withdrawn by the Notified Body.

CE

Issued in Prague:

2023-05-12
Change a



Mgr. Jiří Heš 
Representative of Notified Body No. 1023



INSTITUTE FOR TESTING AND CERTIFICATION, a.s.
 třída Tomáše Bati 299, Louky, 763 02 Zlín, Czech Republic
 Division CSI – Centre of Civil Engineering

Annex to the Certificate of Constancy of Performance 1023-CPR-1210 P

The certificate covers the following products of

ROCKWOOL Polska, Sp. z o.o., ul. Kwiatowa 14, PL 66-131 Cigacice, PL
 (production line CIG1, CIG3, CIG4)

Page 1 of 3

Trade mark	Thickness mm	Thermal conductivity $W \cdot m^{-1} \cdot K^{-1}$	Reaction to fire	Manufacturer's declared type code according to EN 14303	Line
KLIMAFIX Ventizol	20-50	See Tab. 3	A2-s1;d0	MW-EN 14303-T4-ST(+)-50-WS1-MV2	CIG1 CIG4
KLIMAMAT ALU LAMELLA MAT Larock 40 ALS	20-100	See Tab. 2	A1	MW-EN 14303-T4-ST(+)-250-WS1-MV2	CIG1 CIG4
KLIMASLAB ROCKTERM	< 50	See Tab. 2	A1	MW-EN 14303-T3-ST(+)-250-WS1	CIG3 CIG4
KLIMASLAB ROCKTERM	50-59	See Tab. 2	A1	MW-EN 14303-T3-ST(+)-250-AW0,75-WS1	CIG3 CIG4
KLIMASLAB ROCKTERM	60-99	See Tab. 2	A1	MW-EN 14303-T4-ST(+)-250-AW0,75-WS1	CIG3 CIG4
KLIMASLAB ROCKTERM	≥ 100	See Tab. 2	A1	MW-EN 14303-T4-ST(+)-250-AW1,00-WS1	CIG3 CIG4
TECHROCK 60 FB1 Industrial Batts Black 60	50	See Tab. 2	A1	MW-EN 14303-T3-ST(+)-250-AW0,90-WS1	CIG4
TECHROCK 60 FB1 Industrial Batts Black 60	< 60	See Tab. 2	A1	MW-EN 14303-T3-ST(+)-250-WS1	CIG4
TECHROCK 60 FB1 Industrial Batts Black 60	≥ 60	See Tab. 2	A1	MW-EN 14303-T4-ST(+)-250-WS1	CIG4
TECHROCK 60 FB2 Industrial Batts Black 60Z	< 60	See Tab. 2	A1	MW-EN 14303-T3-ST(+)-250-WS1	CIG4
TECHROCK 60 FB2 Industrial Batts Black 60Z	≥ 60	See Tab. 2	A1	MW-EN 14303-T4-ST(+)-250-WS1	CIG4
TECHROCK 60 FB2 Industrial Batts Black 60Z	100	See Tab. 2	A1	MW-EN 14303-T4-ST(+)-250-AW1,00-WS1	CIG4



Annex to the Certificate of Constancy of Performance 1023-CPR-1210 P

The certificate covers the following products of

ROCKWOOL Polska, Sp. z o.o., ul. Kwiatowa 14, PL 66-131 Cigacice, PL
(production line CIG1, CIG3, CIG4)

Page 2 of 3

Trade mark	Thickness mm	Thermal conductivity $W \cdot m^{-1} \cdot K^{-1}$	Reaction to fire	Manufacturer's declared type code according to EN 14303	Line
TECHROCK 80 FB1 Industrial Batts Black 80	20	See Tab. 2	A1	MW-EN 14303-T3-ST(+)/250-AW0,40-WS1	CIG4
TECHROCK 80 FB1 Industrial Batts Black 80	< 60	See Tab. 2	A1	MW-EN 14303-T3-ST(+)/250-WS1	CIG4
TECHROCK 80 FB1 Industrial Batts Black 80	≥ 60	See Tab. 2	A1	MW-EN 14303-T4-ST(+)/250-WS1	CIG4



Annex to the Certificate of Constancy of Performance 1023-CPR-1210 P

The certificate covers the following products of
ROCKWOOL Polska, Sp. z o.o., ul. Kwiatowa 14, PL 66-131 Cigacice, PL
 (production line CIG1, CIG3, CIG4)

Page 3 of 3

Tab. 2

Trade mark	Thermal dependence of thermal conductivity λ_d (W.m ⁻¹ .K ⁻¹)		
	10	50	150
KLIMASLAB			250
ROCKTERM			
TECHROCK FB1	0,036	0,041	0,062
Industrial Batts Black 60			0,093
TECHROCK 60 FB2			
Industrial Batts Black 60Z			
TECHROCK 80 FB1	0,035	0,039	0,054
Industrial Batts Black 80			0,076
KLIMAMAT			
ALU LAMELLA MAT	0,039	0,050	0,083
Larock 40 ALS			0,134

Tab. 3

Trade mark	Thermal dependence of thermal conductivity λ_d (W.m ⁻¹ .K ⁻¹)	
	10	50
KLIMAFIX	0,039	0,050
Ventizol		



Mgr. Jiří Heš

Representative of Notified Body No. 1023

J. Heš